IN—Y X
PARTS LIST

LSWN-28BL-3
LSWN-28BL-3-TA

SEIKO SEWING MACHINE CO.,LTD.






B X

CONTENTS

Page
@*}i\ %*}i ........................................ 1,2
FACE PLATE, ARM COVER (REAR)
_t*}i ........................................ 3,4
ARM TOP COVER
ggﬂzs J:iﬂis j’_U_ ........................................ 5 6
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
;Eﬁi*;\ q:;qa/:t*;g ........................................ 7,8
PRESSER BAR, VIBRATING PRESSER BAR
FETES . EFEOYF 00000 sereeseissisiisssssssss s s s s n s 9,10
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
k’%~#ﬁi*§X7}U>7“ ........................................ 11,12
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING
TEl, TR T—1)— 3FEYFLs srrrrermnrensen e casassassansannanaanns 13, 14
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC
ﬁﬂ:}i\ %L)iﬁ\ %L}iﬂ; ........................................ 15, 16
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT
INVILIN— EYIETHERE  cerrereeriiai st a i 17. 18
FEED REVERSE LEVER, FEED REGULATING MECHANISM
METE(E) DFE 000 seesescscsssssssssssssasssssssssasaaaas 19, 20
HOOK SADDLE (RIGHT), HOOK
b\iiﬁ(&)\;ﬁ\i ........................................ 21, 22
HOOK SADDLE (LEFT), HOOK
gjﬁ?*ﬁ ........................................ 23, 24
TENSION BRACKET
BB aaasssasaasassasssssassssssssssasaassass 25, 26
LUBRICATION
FHEEEZ esessssssssssssssssssssssssssssassasaans 27,28
BOBBIN WINDER
FIBET  seassssssssssaassssssasssassssssaaaaaans 29. 30
ACCESSORIES 1
FIBE2 0 saassssssssssasssssssssssasssssssasaaans 31, 32
ACCESSORIES 2
HF—3  sesssssassssssssssssssssssssssssaassaass 33,34

TABLE OF GAUGE PARTS




=R
FAGE PLATE, ARM COVER (REAR)

E AR




HR. ER
FACE PLATE, ARM COVER (REAR)

HaEs ? f B
No | PARTS No % % QTY a4 DESCRIPTION
T (40102 x| %] 1 | @ FACE PLATE
2 | 15037 x| 1 | @iR/SHR FACE PLATE SPRING
3 | 15039 x|x| 2 | @HR/ARIESHRL SCREW  1/8X44 L=3.5
4 | 15036 x| 1 | @RS HINGE
5 | 15039 x| 3 | EREEFLEOHRL SCREW  1/8X44 L=3.5
6 | 15039 x|x| 3 | @iRLESHHL SCREW  1/8X44 L=3.5
7 | 40106 x| 1 | =R (EHRED ARM COVER (REAR) (SMALL)
8 | 8040 x| 4 | EHR (FEHRED) EHRAL SCREW  9/64X40  L=8.0
9 | 40105 x| 1 | =R (T—1 @) ARM COVER (REAR) (LARGE)
10 | 15037 x| 1 | ZHR (T—U@) N* ARM COVER (REAR) (LARGE) SPRING
11 | 15039 x|x| 2 [ZE/R (F—1U@) NRiEHHL SCREW  1/8X44 L=3.5
12 | 15036 x| x| 1 | 2R (F—1 @) ®E HINGE
13 | 15039 x|x| 3 |Z=H/R (F—1f) wHEILHRL SCREW  1/8X44 L=3.5
14 | 15039 x[*x| 3 |ZEH/R (F—UfE) LHRL SCREW  1/8X44 L=3.5
15140104 | *[*| 1 | EfRS—F Rux> GASKET
16 | 30066 x[*| 11 | EfREDHRL SCREW  M5X0.8 L=12
23111004 | *|*| 1 |:miAgEL Y 0IL REGULATOR
24 | 15086 x[*| 1 | hEEESR AR OIL CONTROL SPRING
25 | 10597 x|x| 1 [mFAHELYIEHRL SCREW  1/8X40  L=3.3
26 | 8040 x| x| 1 | hIEAER/ AR IESHILC SCREW  9/64X40  L=8.0
27 | 11142 x| x| 1 | hFAHR/ARLEDHRET Yy S v— | WASHER
28 | 40118 x[*x| 2 | 7—LdLE  ($R20) RUBBER
29 | 40118 x[*x| 2 | 7—LdLEE  (1R20) RUBBER
30 | 30046 x|x| 1 | 7—2#EHHL EARTH WIRE SCREW M4X0.7 L=4
31 | 40266 x[*%| 1 | 7—LEAHN— ARM SIDE COVER (REAR)
32 | 37509 x|x| 2 | F—LEAHN—1EHRL SCREW M5X0.8 L=6.0




st

ARM TOP COVER




E 1R

ARM TOP COVER

HaEs ? i B#
No [ PARTS No § § QTY 24 DESCRIPTION
T 140103 | *|*| 1 | E¥x ARM TOP COVER
2 11007 |[*|*| 1 |mE0Z=% OIL LEVEL INDICATOR
3 (15058 ||| 1 |#:miEuma 0IL REGULATING STUD
4 115059 | *|*| 1 |#&imEHmRTY LY 0IL REGULATING STUD SPRING
5 115057  [*|*| 1 |#HEMRE S VI 0IL REGULATING DIAL
6 | 15061 x| x| 1 | B E Y PIN
7 | 8009 w| x| 1 | #AERT S 14 VILIESHI L SCREW  15/64X28 L=7.5
8 | 11006 |*|*| 2 | EiRsh ARM TOP COVER THREAD GUIDE
9 [13076-02( *|*| 2 | FiRgF v k NUT
10 [ 40118 | x|*| 1 | LRI LiE (B20) RUBBER
11 (40119 |*|x| 4 | EiRTL4e  (1B9) RUBBER
12 140123 |x|*| 1 | x®EH/— THREAD TAKE-UP LEVER COVER
1327174 | *|*| 1 | KFEAH/N—1kDHRL SCREW  M4X0.7  L=10.0
14 (31208 | *|*| 1 | KFEH/N—1HR CES SPRING WASHER
15110682 | x|*| 1 | @mRE T+ () THREAD GUIDE (UPPER)
16 [ 19510 | *|*| 1 |@EHRENT (L) tHRL SCREW  9/64X40  L=6.5
17 [10759-A | x| x| 1 | @&ET(F) THREAD GUIDE (LOWER)
18 (10760 | *|x| 1 |@EHREHF(T) ZziL b FELT
19 [ 19510 | *|*| 1 |@EHRENT(T) tHRL SCREW  9/64X40  L=6.5
20 (40118 | *|*| 1 | ERTLEE (E20) RUBBER




XE, L@, J—1Y—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

\\

\\\\“\‘N\h\“‘““w

S
! \

AR

\ |

AU

o T

\




R, Lw, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

HBES |7 2: 8%
No [ PARTS No § § aTy L DESCRIPTION
1 [ 25601 x| x| 1 | L& ARM SHAFT
2 111042 w1 | EEES OIL WICK
3 | 25667 [ 1 | E#EESEHRLC OIL STOP SCREW 5/16X24 L=6.0
4 119414 x| 1 | 9532009 F—ary AL CRANK MOTION CAM
5 | 19415 *x[%] 1 | IERDHRAL POSITION SCREW 1/4X28  1=20.0
6 | 19416 *[x[ 1 |1HRLC SET SCREW 1/4X28 L=14.0
1 119417 x[x| 1 | #EI S0 E IEHAL (K) | SET SCREW (LONG) 1/4X28 L=6.5
8 119418 x[x| 1 [#HEI S E kSR L (5) | SET SCREW (SHORT) 1/4X28 L=4.5
9 [34105C ([*[-[ 1 |XF () THREAD TAKE-UP LEVER COMP.
9 [15503C ([-|*| 1 [XF (#) THREAD TAKE-UP LEVER COMP.
10 | 34105 *(-f 1 | X THREAD TAKE-UP LEVER
10 | 15503 “[*f 1 | X} THREAD TAKE-UP LEVER
111 15026 x[x) 1 | XK@ E THREAD TAKE-UP LEVER DRIVING STUD
12 115013 x[*] 1 | XFFEY THREAD TAKE-UP LEVER HINGE STUD
131 10528 (x| 1 |&#EOISZY NEEDLE BAR CONNECTING LINK
141105623 x[x 1 [#HEISIEY NEEDLE BAR CONNECTING LINK STUD
15110728 [k 1 | X EES OIL WICK
16 | 11042 *[x 1 [ RFE VS OIL WICK
17110726 x| x| 1 | #HY 520 EViBS OIL WICK
18 | 15038 *x[x| 1 | B3I Lt RUBBER OIL STOPPER
19125179 x|x| 1 | RREVIEDHRL SET SCREW 17/64X32 L=9.0
20 [ 18006 *[x 1 | E8AZIL (D) ARM SHAFT BUSHING (FRONT)
21 [ 10725 x| 2 | EE8AZI)L R TzILb OIL FELT
22 [ 10563 [k 1 [LE&8AZ)L @) Tydv— WASHER
23 [ 19417 [ 1 [ E#AZ)L (R EHRL SET SCREW 1/4X28 L=6.5
24 | 10551 x| 1 | RFEHZRT THREAD TAKE-UP LEVER OIL GUARD
25 [ 3052 [ 1 [ RFEEZITLEDHRL SCREW 9/64X40 L=4.5
26 | 19427 ¥ [ 1 | LETHLA LIFTING ECCENTRIC (ECC. 4.0)
26 [ 17100 x| 1 |[HFBRALETHLA LIFTING ECCENTRIC (ECC. 5.0)
27 [ 19508 x[-] 2 WA ETHLIEDHRL SET SCREW 1/4X40 L=5.5
27 | 10566 -[*] 2 WA LETHLIEDHRL SET SCREW 1/4X32 L=5.5
28 | 10772C | *|*| 1 | E:&EEov k (8 LIFTING ECCENTRIC CONNECTION COMP.
30 [ 10773 x[*] 1 | EEEOY K=— K)ILATF 1) > | NEEDLE BEARING
31 11879 x| 1 BRI EFTHLDS— LIFTING ECCENTRIC COLLAR
32 [ 10573 (x| 2 |HWZETHLDS—1kHHL SET SCREW 1/32X32 L=11.0
33 [ 25192 x|k 1 [ RNJLFT—1U ARM SHAFT CONNECTING BELT PULLEY
34 (10574 ¥[*| 2 | RN rT—=UYLy BELT PULLEY SPRING FLANGE
35 17019A | *|*| 1 | N} rT—UikHAL SET SCREW 1/4X40 L=7.5
36 [ 25619 x[*] 1 | R rT—=JE RL POSITION SCREW 1/4X40
37|17019A | *|*| 1 | N +rT—UJE RLCiESHRL POSITION SCREW SET SCREW 1/4X40 L=7.5
38 | 10621 x[%| 1 [2432T <Nk ARM SHAFT CONNECTING BELT
39 [ 40130 x[%| 1 | REEHF— BOBBIN WINDER COLLAR
40 | 27171 x[x 2 [ REBEBEEHIT—1UEHRAL SET SCREW
41 110567 [ 1 [ LBRTYLT ARM SHAFT BALL BEARING
42 140133 (x| 1 | EBARTUTHI— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 |1 23637 *x[x 2 | LBIRTY T HS—1kHRL SET SCREW 1/4X28 L=7.5
44 110568 *x[x 1 | E8ARTY TS (&% L) | BALL BEARING RETAINING RING
45 140134 (x| 1 | EBARTYT5—R ARM SHAFT BALL BEARING ADAPTER
46 | 25170 x| 1 | LBRTY T 75— ikHRL SET SCREW 17/64X32 L=20.0
47 | 15162-A [x[(*] 1 | T—1 MACHINE PULLEY
48 1 10576 *x[x[ 1 [ T—UHRERDAL POSITION SCREW 15/64X28 L=21.0
49 110579 k[ 1 [T—1kHHL SET SCREW 15/64X28 L=20.0
50 | 19505 x(x[ 1 | T—U#HHnl MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11.0
51 140162 [ 1 | 2422070 —L TIMING LABEL




WZE, PHRAE
PRESSER BAR, VIBRATING PRESSER BAR

32
17

(o — (R T e

31

19 20 21 U

18 35 < 37

36




HZE, PRAHE
PRESSER BAR

VIBRATING PRESSER BAR

=

HaEs ? f B
No | PARTS No § § QTY 4 DESCRIPTION
T [ 25662 x[*x[ 1 | BAk PRESSER BAR
2 117609 x|x| 1 [B2EAZI)L (F) PRESSER BAR BUSHING (LOWER)
3 | 25163 x| 1 |B2EA2)L (F) HRL SET SCREW  17/64X32 L=11.0
4 18478 x| 1 | BIBER PRESSER BAR POSITION GUIDE BRACKET
5 | 35999 x|x| 1 [WREBEBERNLELL SCREW  M6X1 L=6.0
6 | 36729 x| 1 | Z=RE PRESSER BAR POSITION GUIDE
7 | 15568 x|x| 1 | ZERELRL SCREW  M6X1 L=10.0
10 | 18479 x| 1 |HBzsaz PRESSER BAR LIFTING BRACKET
11119518 x|x| 1 [WzEEEfonal PINCH SCREW  11/64X40 L=14.0
12 1 10546-A |*| x| 1 |0z iEEm=Tix TENSION RELEASE SLIDE
13| 10547 x| x| 1 [ WzBEREETRER TENSION RELEASE SLIDE SPRING
16 | 40407 x[*x| 1 |z EFLN— PRESSER BAR LIFTER
17125164 |*|*| 1 [#z EIfL/A—FE >Rl HINGE SCREW  11/64X40
18110185 x[-| 1 |98z (1/47) (1B#%) LIFTING PRESSER FOOT (1/4”) (Std.)
18 | 10185-TA| - | x| 1 |4 4Bz (1/47) (3Z#) LIFTING PRESSER FOOT (1/4”) (Std.)
19 (18484 |[x|x| 1 | 5@z 1kHR L SCREW  9/64X40  L=11.0
20 | 10677 x[*%| 1 | BZEHR LT Y v— WASHER
21 110937-01|*|*| 1 | 24> A—H—FK (1/4”) (4Z#) |FINGER GUARD (1/4”) (Std.)
22 110558¢ |*|*| 1 | <D=+ w LIFTING BELL CRANK COMP
23 | 10558 x[x| 1 | <x LIFTING BELL CRANK
24 | 10557 x| x| 1 | <oFEE (K) LIFTING BELL CRANK LINK
25 | 10556 x| x| 1 | <oFEEE (M) VIBRATING PRESSER BAR CONNECTING LINK
26 | 15118 x| 1 |IEhLEAE VIBRATING PRESSER BAR SLIDE BLOCK
27118480 | *|*| 1 | <=L LIFTING BELL CRANK SCREW  11/64X40 L=8.0
28 | 10548-A |*|*| 1 |#HziBEEEIENLOIR P/B, LIFTING BRACKET GUIDE BLOCK
29 | 15111 x| x| 1 [BABEIFEALEOKRE Y POSITIONING PIN
30 | 19408 *x|x| 1 [ WIBHEZHEALEDHRIEDHILC SCREW  1/4%X28  L=17.5
31 | 34713 x[x| 1 | i@z VIBRATING PRESSER BAR
32 (10554 | *|x| 1 |hf@zERTY LY VIBRATING PRESSER BAR EXTENSION SPRING
33 10553-A |*|x| 1 |hi@z#ER T L5 VIBRATING PRESSER BAR EXTENSION
34 (15060 | x|x| 1 |hi@ziE@ LAl SCREW  5/16X24  L=16.0
3510285C |*|-| 1 |[wi®x (1/47) (#) (B#) VIBRATING PRESSER FOOT (1/4”) COMP. (Std.)
35| 10285-CA|-|*| 1 iRz (1/47) (#) (E#) VIBRATING PRESSER FOOT (1/4”) COMP. (Std.)
36 | 10285 x|-| 1 [z (1/47) (E#) VIBRATING PRESSER FOOT (1/4”) (Std.)
36 | 10285-TA| - |*| 1 | Sz (1/4") (E#) VIBRATING PRESSER FOOT (1/4”) (Std.)
37 | 10662 x|x| 1 [hi@z1tsHia L PINCH SCREW 5/32X40  L=6.5
38 | 19425 w| x| 1 |1g8m LIFTING ROCK SHAFT
39 110514 | *|*| 2 |[#s240 LIFTING ROCK SHAFT BUSHING
40 | 16709 x[x| 1 |#EHE R SCREW  1/4X28
41110728 x| x| 1 | HEEE > Uil 0IL WICK
42 | 19516 x|x| 1 [#E@E R LTy b NUT  1/4X28
43 | 40107 x[*x| 1 | L TEKELEZE LIFTING ECCENTRIC CONNECTING CRANK
44 (19420 | *x|x| 1 | EFEELE2FEHEHRL PINCH SCREW  1/4X28  L=16.0
45 | 10775 x[*| 1 | EE#EO Y RERL HINGE SCREW  7/32X32
46 | 35118 x[*x| 1 | LE&EOY FBRLT Yo v— WASHER
47110774 | *|x| 1 | b@E&EOy K/S4 LIFTING ECCENTRIC CONNECTION COLLAR
48 17114 | *|x| 1 | L@&Eny FERLF v k NUT  7/32X32
49 | 37215 x|x| 1 | bEHEOY FBR CES WASHER




NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNEGTION

ftELe, EKOoy




HEsta, EEOoy k

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

HaEs 7 f B#
No [ PARTS No § § QTY P DESCRIPTION
T [15647-A | *|*| 1 |3FELE NEEDLE BAR ROCK FRANE
2 111875  |[x|x| 1 |stELEE> HINGE STUD
3125179 ||| 1 |stELEE DAL SET SCREW  17/64X32  L=9.0
4 115117 | *|*| 1 |sHELEEAILIR SLIDE BLOCK PLATE
5 {8100 x|x| 2 | #HELTBIEALERILESRL SCREW  9/64X40  L=6.5
6 | 15031 x| x| 1 | $HELEES 0IL WICK
7 (34037 |x|x| 1 |45—0 NEEDLE BAR ROCK FRAME POSITION BRACKET
8 [15007 |[*|[*| 2 |45 —ikdHRL SCREW  9/64X40  L=10.0
9 (10728 ||| 1 |stELEE S 0IL WICK
10 [ 10955 ||| 1 | &= NEEDLE BAR
1125637 | x|x| 1 |sHisa= NEEDLE BAR CONNECTING STUD
12 113365 | *|*| 1 |sHsta=monnl PINCH SCREW  M4X0.7  L=9.0
13110726 ||| 1 |t = 0IL WICK
14 [ 25670-04 | x| x| 1 | &8 (1/4") 4 U4+ (#8) (4Z#) | NEEDLE CLAMP COMP. (1/4”) (Std.)
15 | B140553 |*|*| 2 |&titsHna L NEEDLE SET SCREW  1/8X40  L=4.5
16 [N0122 | x|-| 2 |8  DPX17 #22 NEEDLE DPX17 #22
16 [N0124  |-|%| 2 |&  DPX17 #24 NEEDLE DPX17 #24
17 (10578 | *|*| 1 | E2ys NEEDLE BAR ROCK FRAME ROCK SHAFT
18 [11876C |*|x| 1 | EZYUE/AE (48) SLIDE BLOCK COMP.
19 (11877 | *|x| 1 | rZVYEsE SLIDE BLOCK
20111876  |*|*| 1 | EEYEE RL SLIDE BLOCK STUD
21 | 10581 x|x| 1 | EZYEE RALLEHRLE SCREW  7/32X32  L=7.0
22 | 34021 x|x| 1 |EgEoy R ROCK SHAFT CRANK CONNECTION
23134022 | *|*| 2 |@E&LEo v REEL ADJUSTING SCREW  9/64X40
24 110728 | *|*| 1 |[@E&goy Fms 0IL WICK
25 125602 ||| 1 |E# ROCK SHAFT CRANK
26 125607 | *|*| 1 |@E&gEmonac PINCH SCREW  1/4X24
27 134023 | *|x| 1 |@EEAOY K N Bhl HINGE SCREW  9/32X28
28 | 8105 x|x| 1 |EEOYE N BhlUFvh NUT  9/32X28
20115019  |*|*x| 1 |ZYsE®rtsx FEED ROCK SHAFT CRANK
30 110754 | *|*| 1 |ZYSEHEZEHORL PINCH SCREW  6.75X24 L=16.0
31134024 | *|x| 1 |:@EAY K K Bkl HINGE SCREW  5/16X28
32134026 | *|*| 1 [ZysmsisqT FEED ROCK SHAFT CRANK PIPE
33134025 | *[*| 1 [EREOY K K BAal7y- WASHER
34150155 | *x|x| 1 |&@EEOv K X Biltyh NUT
35 110778 | *|*| 1 | 0IL WICK
36 110779 | *|*| 1 |[mEwmzmey CLIP

_‘IO_




K5, HAEZRTY VT
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

g

e

_‘I ‘I_




K5, WABRTY YT
KNEE LIFTER

LIFTING LEVER, PRESSER BAR SPRING

HBES |7 2: 8%
No [ PARTS No 5; 5; aTy % DESCRIPTION
1 {40907 x[x[ 1 [K5 KNEE LIFTER LIFTING LEVER
2 | 25604 *|x| 1 | KSEft41a L& KNEE LIFTER LIFTING LEVER BRACKET
3 | 25605 ¥|xf 1 | KB1EHRL HINGE SCREW 1/4X28
4 113059 x[%] 1 | B8ld4 SPRING
5 | 25223 x| *x[ 1 | BlEHakHal SCREW 1/4X28
6 | 25675 x|k 1 | <Y (Tvofh) CHAIN WITH HOOK
7 118649 x[*] 1 | @&l THUMB SCREW 1/2X28
8 | 18650 x|*%[ 1 |@Ewlrv NUT 1/2X28
9 [18648-A [*|*| 1 (#HWAERXTYT PRESSER BAR SPRING

_]2_




=Y B L

T, TRLNT—1)—,

HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

_13_



T#., TRV ET—=U— EFYHL

HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

HRES 7 2{ B¥

No PARTS No § § QTyY ma DESCRIPTION

1 34102-A [x[x| 1 | T=h HOOK DRIVING SHAFT

2 10950 x|k 1 [ TERAZJL (D) HOOK DRIVING SHAFT BUSHING (FRONT)
3 25170 *|x| 1 | FTEARI) (FD) WLEHHRL SET SCREW 17/64X32 [=20.0

4 11080 *|x| 1 | FTEARI) FD 7Lk OILING FELT

5 10637C *|x| 1 |[EYETHL (FH, 2 LCHH FEED LIFTING CAM COMP.

6 10637 x|k 1 [FEYETHLA FEED LIFTING CAM

7 10658 [ 1 |[ZEYLETHLILEHRL SET SCREW 1/4X32 [=5.5

8 25239 [ 2 | K¥~ HOOK DRIVING GEAR

9 25650-A [*[*| 2 [ RF¥HLERDRL POSITIONING SCREW 1/4X40 L=7.0

10 | 25651-A |*|x| 2 | K¥v1HHRL SET SCREW 1/4X40 L=6.0

11 25652 x|k 1 [ TeEhA AL (FE) HOOK DRIVING SHAFT BUSHING (MIDDLE)
12 25287 *|x| 1 | TE#AAZIL (PRE) WEHHL SET SCREW 17/64X32 L=14.0
13 10729 *|x| 1 | TEAAZIL (PRE) HAS OIL FELT

14 | 25653 x|k 1 | TehdhEA 2L (F) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
15 25287 x[x 1 | TEhdREA 2L () LkHH L SET SCREW 17/64X32 L=14.0
16 11080 x[x 1 | TEhdREA42IIL (B) Zz)L b+ OIL FELT

17 343100 (%[ 1 |[ZEYAL-OvF (#) FEED DRIVING ECCENTRIGC GOMP.

18 | 34310 [ 1 | ZEYAHL FEED DRIVING ECCENTRIC

19 37193 | x| 2 | 45— SCREW PACKING (BRASS)

20 | 21144-A x| %[ 2 | ZEYHhLthl SET SCREW  1/4X28 L=8.0

21 34309 *|x| 1 [FYOy K FEED DRIVING ECCENTRIGC CONNEGTION
22 34311 *|x| 1 |ZEYHDLRFTYLT FEED DRIVING ECCENTRIC NEEDLE BEARING
23 34312 x|k 1 [&EYHLIEDE RETAINING RING

24 | 34313-A [x|*| 1 [#HLARAE > & m) PUSH BUTTON

25 10673 x|k 1 [#HLAKRKE2Y RTUYYH SPRING

26 31094 x|k 1 [HLAREZY LOH RETAINING RING

27 10567 x|x| 1 | TBRT7TY2HT HOOK SHAFT BALL BEARING

28 | 25620 x|x| 1 | TMRF7YTh5— HOOK SHAFT BALL BEARING COLLAR

29 25621 x|k 1 | T@HRT7YTHS—ERSHI L[ POSITION SCREW 1/4X32 L=5.5
30 | 25622 x|k 1 | FT@HRF7Y2T5HhS5—1kR L SET SCREW 1/4X32 [=5.5

31 25623 *|x| 1 | TEAR7YI9H5—X HOOK SHAFT BALL BEARING ADAPTER

32 25287 x|k 1 | TE@HRT7Y o545 —XikHR L SET SCREW 17/64X32 L=14.0

33 10608 *|x| 1 |[EBESETYT BALL BEARING RETAINING WASHER

34 | 25661 *|x| 3 |EMET)TIEHRL SCREW 9/64X40

35 25624C [ 1 | FTXR)L+FT—1) ($0) SAFETY CLUTCH PULLEY COMP.

36 25624 *[x| 1 | FTRILET—1) SAFETY CLUTCH PULLEY

37 25625 (%[ 1 | TR +T—=1) 1G5 PULLEY SPRING FLANGE

38 10611 [ 1 | TR)L FT—1) &5E SAFETY CLUTCH COLLAR
39-1 110612 *[x] 1 | FTRILFT—BBEERDRL POSITION SCREW 1/4X32 L=10.5
39-2 | 70138 [ 1 | TR FT—)RELERL SET SCREW 1/4X32 L=8.0

40 10615 [ 1 | TR FT—1 kiE4 SAFETY CLUTCH LOCKING LEVER SPRING
41 10614 [ 1 | TRILFT—VEEY HINGE PIN

42 10581 [ 1 | TR FT—YEEVIEHRL SET SCREW 1/32X32 L=7.0

43 10619 (%[ 1 | TRV T—=YRTY2YH SAFETY CLUTCH THROW-IN LATCH SPRING
44 | 25626 x[*x[ 1 | TR FT—1)/INER SAFETY CLUTCH RATCHET CONNECTING LINK
45 10616 [ 1 | TR MT—1) & SAFETY CLUTCH LOCKING LEVER

46 10613 (%[ 1 [ TR FT—YHEE HINGE STUD

47 10581 *[x| 1 | FTRILMT—U#HEE 1EDRL SET SCREW 1/32X32 L=7.0

48 10617 [ 1 | TR FT—1 /R SAFETY CLUTCH RATCHET

49 10620 [ 1 | TR FT—DYEIEY SAFETY CLUTCH THROW-IN LATCH PIN

_14_




iR, EULE, EYH
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT

-1 5_




iR, EYLTE. EUYER
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT

HRES 7 j{ B
No [ PARTS No % % QTY 2% DESCRIPTION
T [40210-04 ||| 1 | &R (1/4) (BB%) THROAT PLATE (1/47) (Std.)
1 140258-04| || 1 |tk (1/47) (1B#) THROAT PLATE (1/4”) (Std.)
2 | 40152-A | *[*| 2 |#HRiEsHRLE THROAT PLATE SCREW  M4X0.7  L=6.5
5 | 10061-WC|*|-| 1 |tk (/) ((1/4”) (#) (42#E) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)
5 | 10061-AC|-|*| 1 |tk (/H) ((1/4”) (#) (#2#E) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)
6 [10061-W [x|-| 1 | /iR (B) 1/4") (=) BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)
6 [10061-WA|-|*| 1 | @ik (B) (1/47) (=) BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)
7 |BS07320 |x[*| 1 | &tk (H) OFE=xE BED SLIDE (RIGHT) WINDOW
8 110667 |[x|[x| 1 | @i (BH) E> BED SLIDE (RIGHT) PIN
9 [10668 |x|x| 1 | @ik (B) RFY>4H BED SLIDE (RIGHT) SPRING
10 | 10042-WC|* |- 1 | Atk (£) (1/4”) (#8) (Z#) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)
10 | 10042-AC| - | *| 1 | Atk (£) (1/4”) (#) (1Z#) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)
11 [10042-W | x|-| 1 | @ik (&) 1/47) (=) BED SLIDE (LEFT) (1/4”) (Std.)
11 [ 10042-WA|-|*| 1 | @ik (&) (1/47) (=) BED SLIDE (LEFT) (1/4”) (Std.)
12 | BS07320 |x|*| 1 | Atk (&) oF=® BED SLIDE (LEFT) WINDOW
13 [ 40203¢ |=|x| 1 |Z LKk 8) BED SLIDE (FRONT) COMP.
14 113085 |x|x| 1 |ZLiKELEDHRL SCREW 13/64X32 L=4.8
16 | 40151 x|x| 1 [ZYxs FEED BAR
17110595 |x|x| 1 |230= FEED LIFTING ECCENTRIC FORK
18110596 |*|*| 1 |ao=z7zLr OILING FELT
19 (10597  |x|x| 1 |adxFEI I kiEHRL SCREW  1/8X40  L=3.3
20170129 |*|*| 1 |ao=iodHL FORK SCREW  7/32X32 L=15.0
21110599 |[*[*| 1 [z7=E7vs v— WASHER
24116704 | *|*| 1 |2 Y FEED DRIVING ROCK FRAME
25 118065 |*|*| 2 |Zvymmhar PINCH SCREW M5X0.8  L=14.0
26 116705 |*|*| 1 |ZYEtBE AL FEED BAR HINGE SCREW
27116706 |*|*| 1 |ZEYEBE> R LF vk NUT  1/4X28
28 | 40220-04 | *|-| 1 [ZEYE (1/4") (E#%) FEED DOG (1/4”) (Std.)
28 | 40259-04|-|*| 1 [ZEvYE (1/4") (E#%) FEED DOG (1/4”) (Std.)
29 160540 |*|*| 2 |ZymLHdHRL FEED DOG SCREW  M4X0.7  L=8.0
3011888 | *|*| 1 |y FEED DRIVING ROCK SHAFT
31125286 | *|*| 1 [ZEvasA4 @D FEED DRIVING ROCK SHAFT BUSHING (FRONT)
32125287 |*|%| 1 |EYEAL)L (BT HRL SET SCREW  17/64X32  L=14.0
33111068 |*|*| 1 [54+— LINER
34125163 | *|*| 1 [Sq4+—1total LINER SET SCREW  17/64X32
35 | 25291 x|x| 1 [EYsEhS— (B FEED DRIVING ROCK SHAFT COLLAR (FRONT)
36 | 25156 [ *|*x| 2 |EYsHS— (BT LHRL SET SCREW  1/4X32  L=4.0
37125628 | *|*| 1 [ZvyEmAgL (%) FEED DRIVING ROCK SHAFT BUSHING (BACK)
38 |25170  [*|*| 1 |EVYsAAZ)L () LkHRL SET SCREW  17/64X32
39111068 |*|*| 1 [54+— LINER
40125163  |*|*| 1 |S4+—1tHlL LINER SET SCREW  17/64X32
41 | 25291 x|x| 1 [ZEYEHS— (&) FEED DRIVING ROCK SHAFT COLLAR (BACK)
42 [ 25156 | *|x| 2 |[FEYsHhS— (&) LkHRL SET SCREW  1/4X32  L=4.0
43116708 | *|*| 1 |Zyssir=2a= FEED DRIVING ROCK SHAFT CRANK
44119420 | *|*| 2 |y sEHORL PINCH SCREW  1/4X28  L=16.0
45 | 11953 | *|*| 2 [FYESHIEEEE DAL SET SCREW  7/32X32  L=5.5
46 111962 | *|*| 1 |ZvEsmiEsxEY FEED DRIVING ROCK SHAFT CRANK PIN
47111954 | *|*| 1 | ZYEITEZEE @S OILING WICK
48 134010 | *|*| 1 |/ woEss FEED ROCK SHAFT DRIVING LINK
49 111953 | *|*| 1 [NwoEREVEDHRL SET SCREW  7/32X32  L=5.5

_16_




IS Y Lsn—, &Y RETHRS
FEED REVERSE LEVER, FEED REGULATING MECHANISM

_‘I ?_




INY T LiN—, 2V SFETHEAE
FEED REVERSE LEVER, FEED REGULATING MECHANISM
HaEs 7 f B#

No [ PARTS No § § QTY 24 DESCRIPTION

T (34523 [ *[*| 1 [/"vy & L/i— FEED REVERSE LEVER

2 110845 [*[*| 1 |/NvHLA—DRL PINCH SCREW  15/64X28  L=18.0

3 140109  [*[*| 1 |/NvH L/ —84 FEED REVERSE SHAFT

4 130618 |*|x| 1 |/NwsLN\—EF5%E FEED REVERSE LEVER STOPPER

5 | 1365 x|x| 1 [Ny sLA—8E2EHHRL PINCH SCREW  15/64X28  L=16.0

6 (34019 [*[x| 1 | Ny O LN—BEBZERTYY FEED REVERSE LEVER SPRING

7117089 fx|x| 1 | /X2 LN—8725FR T 25 7 v % | FEED REVERSE LEVER SPRING HOOK

8 125606 |[*|*| 1 |¢tvuzEss FEED REGULATOR

9 |25607 |*|*| 1 |x%vyz:m n’f%&')#’ab FEED REGULATOR PINCH SCREW 1/4X24
10 [ 40164 ||| 1 |ZYUREEHRL FEED REGULATING SCREW

1118420 ||| 1 |ZYHAEHHRLL oYLy 0-RING

12 140139 | x|*| 1 |ZyREEgELc L FEED REGULATING DIAL

13 (25668 |*|*| 1 |ZYFAEHFAVILLOHRL FEED REGULATING DIAL SCREW 11/64X32
14 | B142746 | *|*| 1 |ZUEGH S« v)LLHAA LT v v — | FEED REGULATING DIAL SCREW WASHER
15 (40120 ||| 1 |ZYRASHLAAVYILE Y FEED REGULATING DIAL LOCK PIN

16 [ 15729 | *|*| 1 |ZYREHTFAVYILEL R TY LY FEED REGULATING DIAL LOCK PIN SPRING
17 (34033 | *|x| 1 [Ny oEHEDOY K FEED REGULATING ROD

18 [ 11409 | x|x| 1 | Nwo@ERKOY K R—LSaf b BALL JOINT

19 (35034 |x|x| 1 |[R—)Laq> bkl BALL JOINT SCREW M6X1 1L=20.0
20 | 11412 | *|*| 1 [R—TaqsrrhlFy b NUT

21125608 |*x|x| 1 |Nwo@EEny K Bhl FEED REGULATING ROD HINGE SCREW
22125609 ||| 1 [/NwoEREEE FEED ROCK SHAFT DRIVING FRAME LEVER
23 | 1365 x|x| 1 | Ny oEREEEHRL PINCH SCREW  15/64X28  L=16.0
24134040 | x|x| 1 [nNwsHr 2TyLEy FEED REGULATING ROD SPRING
2534044 | x|x| 1 |/Nws RTYUETEHMR FEED REGULATING ROD SPRING BRACKET
26 | 15060 ||| 2 [/Xws RTYLTHEMRIESHRL SCREW  5/16X24  L=16.0
27134035 | *|*| 1 [/nNwy =zTyLsy Tus FEED REGULATING ROD SPRING HOOK

28 | 25610C |*|*| 1 [/NwHrsyss—  #0) FEED ROCK SHAFT DRIVING FRAME COMP.
29 125610 | *|*| 1 [Nvsoyos— FEED ROCK SHAFT DRIVING FRAME

30 [ 34013 | *|*| 2 | NwoBEEERIR SLIDE BLOCK GUIDE

31118085 |*|*| 4 [Ny orAEENRILEDHAAL SLIDE BLOCK GUIDE SCREW 11/64X40
32134006 ||| 1 [RNwHrTyuE— HF5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33111953 | *|*| 2 [Nvssyv¥— HS5—1kHRL SET SCREW  7/32X32  L=5.5
34134012 | x|x| 2 |RNvHvAEE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 | 34011 x| x| 1 Ny ERE Y FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 | 11954 | *|*| 1 [NvoERKEY s OILING WICK

3711412 | *x|x| 1 |R=LTaqA>rFv b NUT

_18_




MEIE () . iF
HOOK SADDLE (RIGHT), HOOK

_‘Ig_




nELXE (B . BF
HOOK SADDLE

(RIGHT), HOOK

HaEs 7 i B
No | PARTS No § % QTY 24 DESCRIPTION
7 75643 [ *|*| 1 |AELE (B) HOOK SADDLE (RIGHT)
3 115095 [*|*| 1 |mFEE A4 (E) BUSHING (UPPER)
4 111953 | *|*| 1 [AFELEASIL () EHRL SET SCREW  7/32X32  L=5.5
5115096 |[*|*| 1 |mAFEEA4I1L (F) BUSHING (LOWER)
6 | 11953  |[*[*| 1 |mMFELXEA2IIL (F) EHAL SET SCREW  7/32X32  L=5.5
7 (11137 | x|x| 1 |A—=TFF—2BE 4T PIPE FOR FELT
8 | 11131 x|x| 1 |AANEF—=SERNSAT 0IL GAUGE GUIDE PIPE
9 | 25613 |*[*| 1 |/nEv HOOK DRIVING PINION (SPIRAL)
10 [ 25641-A |*|*| 1 | /INEYEBERDAL POSITIONING SCREW  1/4X40  L=5.5
11 | 25642-A | x| x| 1 |/NnEviEnl SET SCREW  1/4X40  L=5.0
12 (10644 |x|x| 1 |TwSv— WASHER
14 | 25631 x|x| 1 |A#—TF+—x8& BOBBIN CASE OPENER LEVER
15130516  |x|[x| 1 | oy BOBBIN CASE OPENER LEVER LINK DRIVING STUD
16 [ 10652 |x|x| 1 |dARELF Y+ NUT
17 | 15051 x| x| 1 | hEEEEDHI R BOBBIN CASE OPENER LEVER LINK
18 [ 15050 |x|x| 1 |A—T+—xBEY BOBBIN CASE OPENER LEVER HINGE STUD
19 (10573 | *|*| 1 |A—FF—xBE iEHRL SET SCREW  7/32X32  L=11.0
20 (10727  |*|x| 1 |®ARELTTILE FELT
21110727 | *|*| 1 |#—FFr—xBE>T Lk BOBBIN CASE OPENER LEVER HINGE STUD FELT
22 [34110  |*|-| 1 |»x &8 HOOK & BOBBIN CASE COMP.
22 [ 34041-A ||| 1 |AZE &) HOOK & BOBBIN CASE COMP.
36 115003 | *|*| 1 |G E 1 v 0IL REGULATING SCREW
37115094 | *|*| 1 [mEAFHILFsvILOY Y 0-RING
3810629 | *|*x| 1 |:mIAGIA A VILLDHR L SET SCREW  1/8X40  L=8.0
39 115092 | *|*| 1 [So—Fr/suxy PACKING
40 | 15091 x|x| 1 | phEXEEEVY (B) OIL RESERVOIR (RIGHT)
41 115007 | *|*| 7 [»ELEBE®mELY (H) 1EHA L | SCREN  9/64X40  L=10.0
42 [ 25614 | *x|x| 1 |AZErEEFTHS— (L) PINCH SLEEVE (UPPER)
43 (25615 | *x|x| 1 |pFEXEEFTHS— (F) PINCH SLEEVE (LOWER)
44 125616 | *|x| 1 |AELEEHEFTHS—H L PINCH SLEEVE SCREW  15/64X28
4525617 |*|*%| 1 |AELEIEHRLE SCREW  17/64X32
46 110647 | *|*| 1 [AFELELEHR LTV v— WASHER
47125618 | *|*| 1 |F#q =2 0IL GAUGE
48 (30508 | *|x| 1 |RELHr—RA—TF+— BOBBIN CASE OPENER
49 | 6333 x|x| 1 |RELS—RA—TF+—1tH1a L | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
50 | 10677 | *|*| 1 [T v— WASHER
51 | 15041 x| -| 1 |Rew BOBBIN
51 (16408 |-|*| 1 |RE>Y BOBBIN
52 [25614C |*|x| 1 |AELXBEHS—ER) U PINCH SLEEVE COMP.

_20_




NAELTE () . A&E
HOOK SADDLE (LEFT), HOOK

49

%

90 |

48

_2‘_




nrELE () . hF
HOOK SADDLE

(LEFT), HOOK

HaES| P f 8%
No | PARTS No § § QTyY m DESCRIPTION
2 | 25645 x[x[ 1 | AFELXE (E) HOOK SADDLE (LEFT)
3 | 15095 x[x[ 1 | AELEA2IL (B) BUSHING (UPPER)
4 111953 ¥[x[ 1 | AELEA2I)L (£) EHHL SET SCREW 1/32X32 L=5.5
5 | 15096 x[x[ 1 | AELEA2IL (F) BUSHING (LOWER)
6 | 11953 ¥[x[ 1 | AELEAFIL (F) kHHL SET SCREW 1/32X32 L=5.5
7 111137 x|x| 1 [ A—=TF—xBENAT PIPE FOR FELT
8 | 11131 x[%| 1 | FANT—OFRNA4T OIL GAUGE GUIDE PIPE
9 | 25613 x| x| 1 [/IMFYy HOOK DRIVING PINION (SPIRAL)
10 [ 25641-A [*[*x[ 1 [/MFYEERDHIL POSITIONING SCREW 1/4X40 L=5.5
111 25642-A [ x| *| 1 [/IMFyikal SET SCREW 1/4X40 L=5.0
12 110644 * x| 1 [DTydyv— WASHER
14 1 25631 x|x| 1 | A—TF—x& BOBBIN CASE OPENER LEVER
15130516 x[%| 1 | HMREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
16 | 10652 x[*%[ 1 | HMAREVF Y b NUT
17 ] 15051 [ 1 | hMEEREOHIRD BOBBIN CASE OPENER LEVER LINK
18 | 15050 x| 1 | A—TF—xBEY BOBBIN CASE OPENER LEVER HINGE STUD
19 |1 10573 x|x| 1 [A=—TF—xBEVIEHHL SET SCREW 1/32X32 L=11.0
20 [ 10727 x[%| 1 | HMREVTTILE FELT
21 [ 10727 x|x| 1 [ A—=TF—xBEVTIILE BOBBIN CASE OPENER LEVER HINGE STUD FELT
22 | 34110 x[-| 1 | »nE D) HOOK & BOBBIN CASE COMP.
22 | 34041-A | -|*[ 1 | MFE (H) HOOK & BOBBIN CASE COMP.
36 | 15093 [k 1 | REEES A VIL OIL REGULATING SCREW
37 | 15094 x| x| 1 [GHERET T A vILOo) VT 0-RING
38 | 10629 x| x| 1 [GHERET S A VILiEsHH L SET SCREW 1/8X40 L=8.0
39 [ 15092 [k 1 | o—kvFy PACKING
40 | 15521 x[x[ 1 | ANEXEMEUY (K) OIL RESERVOIR (LEFT)
41 | 15007 x| 7 | AELEBEF Y (K) kHHL | SCREW 9/64X40 L=10.0
42 | 25614 x| x| 1 [ AEXE#MSTHS— (B) PINCH SLEEVE (UPPER)
43 | 25615 x| x| 1 [ AEXE#MSTHI— (F) PINCH SLEEVE (LOWER)
44 | 25616 [k 1 | AFELE#ESTFHSI—HRL PINCH SLEEVE SCREW 15/64X28
45 | 25617 x[%| 1 | AFELFUEDHHL SCREW 17/64X32
46 | 10647 x[%| 1 | AFLEUEDRLT YO ¥ — WASHER
47 | 25618 x|x| 1 | AANT—D OIL GAUGE
48 | 30508 x[*%| 1 | REVF—RA—TF— BOBBIN CASE OPENER
49 [ 6333 x[%| 1 | REV7r—XF—TF—1&H#a L | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
50 [ 10677 ¥[x[ 1 |kHRLCTY S ¥— WASHER
51 [ 15041 x[-[ 1 | REY BOBBIN
51 | 16408 -[*l 1 | REY BOBBIN
52 | 25614C | *[*| 1 | AFELEHF—H) R LH PINCH SLEEVE COMP.

_22_




& R
TENSION BRACKET

19

_23_




AR

TENSION BRACKET

HaEs ? f B#
No [ PARTS No § § QTY P DESCRIPTION
T [ 40431 *[*| 1 | AFIR TENSION BRACKET
4 | 30011 x| x| 1 | E—FFEWN TENSION STUD (FIRST, A)
5 (31012 |[*[x| 1 |Z—mF&®) TENSION STUD (FIRST, B)
6 (10652 |[*[x| 2 |FE—R/FEF Y+ TENSION STUD (FIRST) NUT
7 (20224 |x|x| 4 |ZE—3@F7m TENSION DISC (FIRST)
8 [20226-01| || 2 |@ExTYy TENSION SPRING
9 120225 |[*|*| 2 |E—FEFO—L vk TENSION THUMB NUT (FIRST)
10 | B145446 | x| x| 4 | gEFm TENSION DISC
11 | B159805 |*|*| 2 | 2FFmimz TENSION DISC PRESSER
12 | BS07490 ||| 2 |@&x T4 TENSION SPRING
1328206 |x|x| 2 |@—Lw FR Fwsis— REGULATING THUMB NUT WASHER
14 | B149566 |*|*| 2 |m—L v rF vk REGULATING THUMB NUT
15 | 40451 x|x| 1 | RFAFE TENSION STUD
16 [ 10793 | x|x| 1 | %0 23HEBEEY &) TENSION RELEASING PIN (SHORT)
17 | 40452-01| x| x| 1 | %D ZHEEY (E) TENSION RELEASING PIN (LONG)
18 140434 | x|*| 1 | %1 30K TENSION RELEASING PLATE
19 [ 19422 | x|x| 2 | % 20HEEHRLC HINGE SCREW  9/64X40
20 40463 | x|x| 1 | &REBIRTY L5 THREAD CONTROLLER STUD
21110689 |*|*| 1 [ge2lx7TyLs THREAD CONTROLLER SPRING
22 | 16411 x| x| 1 | REBEIRTYLY (B THREAD CONTROLLER SPRING (FRONT)
23110694 |*|x| 2 |=—=m THREAD CONTROLLER DISC
24 140462 | *|*| 1 |ZEmMirsHal SCREW  3/32X56  L=13.2
25116413 | *|*| 1 [ZEM7 v v—<XK) WASHER (LARGE)
26 | 16414 | *|*| 1 [ZEmM7 v v—uN) WASHER (SMALL)
27116419 | *|*| 1 |zTU o5 HN— THREAD CONTROLLER SPRING (FRONT) COVER
28 | 8103 x|x| 1 | RTYLHTHNR—1kHRL SCREW  11/64X40  L=3.5
29 116418 | *|*| 1 |xFU v sREHS— THREAD CONTROLLER STUD COLLAR
3019534 |*|x| 1 |@—Lw rFw K THUMB NUT  7/32X32
318103 x|x| 2 | RTYUTHRAGSHS—1kHl SCREW  11/64X40  L=3.5
32 140452¢ | *|*| 1 |z;|F®R @) TENSION BRACKET COMP.
33110720 |*|*| 1 [ 23HEY (E) TENSION RELEASING PLATE ROD
34 | 4221 x| x| 1 [msEz OIL WICK RETAINER
35 | 6604 x|x| 1 [hEEzEHRLE SCREW  9/64X40  L=12.0
3610690 |*|*| 1 [3IRTyrH=ZIF THREAD CONTROLLER SPRING STOPPER
37| 8100 x|x| 1 [ %RBIRTYrF2HhL SCREW  9/64X40  L=6.5
38 | 34042-TA| | *| 1 | &A@ F%E THREAD GUIDE
39 110545 | *|*| 1 | k& tHRALC SCREW  11/64X32  L=14.0
40 | 11142 | *|*| 1 | K&#BEDR LTV v— WASHER

_24_




HEbCY

LUBRIGAT ION




i E
LUBRICATION

HBRES 7 j{ B
No | PARTS No % % QTY P DESCRIPTION
T [30210C [ *[*| 1 |t =MF1-7 (3B) (7-LacBRAd) OIL TUBE & OIL WICK
2 131129 ||| 1 |4z RETAINER
3 16333 x|x| 1 |#21EHARL SCREW  9/64X40  L=6.5
4 |34107C |*|*| 1 |t =-0F2-7" ($B) (FEART/HRIA 4 JLFA) [0IL TUBE & OIL WICK
5131129 ||| 1 |#®z RETAINER
6 |6333 x|x| 1 |#R1LEHAL SCREW  9/64X40  L=6.5
7 [ 15508 |[*|x| 1 |z RETAINER
8 |6333 x|x| 1 |#21EHARL SCREW  9/64X40  L=6.5
9 [30212¢ |*|*| 1 | z-0F1-7" (4B) GEYEA 2 L) OIL TUBE & OIL WICK
10 [ 34045C ||| 1 |t z-MF1-7" (#8) (FEhhRI A %)L (/) F)|OIL TUBE & OIL WICK
11 (15087 ||| 1 |#z RETAINER
12 | 6333 x|x| 1 |[#21EHRAL SCREW  9/64X40  L=6.5
13140135¢ | *|*| 1 |t z-nF2-7" 80) SswoH o> 4—m) |0IL TUBE & OIL WICK
14 [ 15087 |x|x| 1 |#@z RETAINER
15 | 6333 x|x| 1 |#21EHAL SCREW  9/64X40  L=6.5
16 | 14907  |*[*| 1 |~ yrma oy BED OIL TUBE CLAMP
17111106 |*|*| 1 |~ 9rsma>sIziL b OIL FELT
18111108  |x*|*| 1 | Ry rmavriEHRL SCREW  1/4X32  L=13.0
19 (11069 | *|*| 4 |ZUEA4)LTILk OIL FELT (FOR BUSHING)
20 | 11071 x| x| 2 |ZYUEA S LB/ ED PACKING
21 111070 [*|*| 2 |E Vs % /Limis OIL STOP SCREW 7/16X28
22111080 [*|*| 1 | F&aA &)L (F) ZTILk OIL FELT
23111069  [*|*| 1 | FeaA %)L (FR) 7Tk OIL FELT
24 111085  |*|*| 1 [ F#A 4/ (RRD) 7T bmig OIL STOP SCREW 7/16X28
25111069  [*|*| 1 [ TF#A 4/ (FRI-B) 2T+ OIL FELT
26 111085 | *|*| 1 | FeaA &)L (FRE-A) ZII +EiE OIL STOP SCREW 7/16X28
27111069 |*|*| 2 [Nvoroyvsd— JT)Lk OIL FELT
28 111085 |*|*| 2 [Nwosyovsdy— JT)L g OIL STOP SCREW 7/16X28
29 115034C |*|*| 1 |EFz=—LFa2—7 @ @) OIL TUBE AND OIL WICK COMP.

_26_




RES
BOBBIN WINDER

_2?_




RES

BOBBIN WINDER

HaES |7 f 8%
No | PARTS No § § QTyY m DESCRIPTION
1 [60571-A [x[x] T [R&BEL/— BOBBIN WINDER LEVER
2 | B062400 [*|*| 1 [HRBEL/N\—1HHL SCREW M4Xo0. 7 L=8.0
3 [B026040 [*|*| 1 [HREZL/N\—1EHAA LTy v— | WASHER
4 140126 k[ 1 | REZH BOBBIN WINDER SHAFT
5 140125C ||| 1 |[A&EZk () BOBBIN WINDER SHAFT BUSHING COMP.
6 | 40125 [k 1 | REEH BOBBIN WINDER SHAFT BUSHING
1 140131 *x|x| 2 [ REBEEATI T BALL BEARING
8 140124 [k 1 | REEHE BOBBIN WINDER SHAFT FRICTION WHEEL
9 | B012400 |*|[*| 2 [A&EZTHILEHHAL SET SCREW M4X0. 7 L=6.0
10 | 40129 k[ 1 | REEILER BOBBIN WINDER SHAFT FRICTION WHEEL RING
11140127 [k 1 | RE&EEhigh BOBBIN WINDER SHAFT BUSHING SHAFT
12 [ BS25413 [*|*| 1 |fREEZL/\—8 () BOBBIN WINDER SHAFT BUSHING BRACKET
13 140128 [k 1 | REENR BOBBIN WINDER SPRING
14 1 B025080 |*[*| 1 [SR&EESHET v v— WASHER
15 [ B048060 |[*|[*| 1 | & ZhishitoHtm RETAINING RING
16 | BS23651 |*| x| 1 |R&ZHigaH Ll SET SCREW M6X0. 75 L=6.0
17 | 40137 k[ 1 | REBERL/N\R SPRING
18 | 25632 k[ 1 | REBEX by/i—HL BOBBIN WINDER STOPPER M5X0.8 L=30.0
19 1 4135 [k 1 | REEX by —F vy b NUT
20 | BS51262 |*|*| 1 |IEZ Y KIF#R BOBBIN WINDER DUST GUARD
21 [ BS25478 [*x[*| 1 | REPY A X KNIFE
22 | B062680 |*| x| 1 |&tIY ARiEHAL SCREW 11/64X40 L=6.0
23 | 35994 x[%| 1 | RUYAXEY PIN
24 | BS38736 | *|*| 1 | R&EZHF ) BOBBIN WINDER TENSION COMP.
27 | B145446 | *|*| 2 | R&EZTHFML BOBBIN WINDER TENSION DISC
28 | 10693 k[ 1 | REEHF/ 2 BOBBIN WINDER TENSION SPRING
30 | 37229 x| x| 1 [ RESHFLEDHDHL SET SCREW M4X0.7 L=5.0
31 (40138 x|x| 1 [ RE&FEI v 3 dA RUBBER
32 | 28206 x[x[ 1 |A—Lvy bR by/i— THUMB NUT WASHER
33 [ 11142 *¥|x| 1 [REYY ATy v— WASHER
34 | 40132 x| x| 1 | REBZFER/ AR ADJUSTING FLAT SPRING
35 [ 37532 x| x| 1 [ RESHRER/ AREHHRLC SCREW M3X0.5 L=3.0
36 [ 31017 k[ 1 | REEHEHRL SCREW M3X0.5 L=8.0
37 (60718 [ 1 |REVEYIESD BOBBIN ROTATION STOPPER

_28_




f1/Eam 1
ACCESSORIES 1

—29-




t/Em 1
ACCESSORIES 1

<C
™ —
HaEs gi 8%
No | PARTS No $ § QTY CoES DESCRIPTION
T [8132-A I 7 AL 2 ACCESSORTES PACK
2 | NO122 x| -1 6 | & DPX17 #22 NEEDLE DPX17 122
2 | NO124 -|*| 6 | & DPX17 #24 NEEDLE DPX17 #24
3 | 15041 |- 6 | REY BOBBIN
3 | 16408 -|*| 6 | RE> BOBBIN
4 [11169-A [*]|*x[ 2 eV Y MACHINE HINGE CONNEGTION
5 | 25636 *[x| 4 eV VIEDRLC SCREW 9/32X28
6 | 25635 *[x]| 2 SOUEVURIT MACHINE HINGE CONNECTION CUSHION
1 | 6055 *| k[ 4 | £T NAIL
9 [11196 *[x| 1 EvEy k TWEEZERS
10 | 40142 x| 1 TRy DAL 2F  10X150 T BOX WRENCH 10X150
11119462 k| 1 2AHRLF 10X DOUBLE HEAD WRENCH 10X11
12 | 19461 *| k| 1 A /XF (6X7 mm) SPANNER  6X7 mm
13110747 I E RNALYF (/16 41 2F) WRENCH ( 1/16" )
14 | 19456 x| 1 RALYF (2 21)) WRENCH (2 mm )
15 1 19457-A | *[*]| 1 RALYF (2.5 11)) WRENCH (2.5 mm )
16 | 19458 x| 1 NELYF @ = 'J) WRENCH (3 mm )
17119459 I EI RALVF G4 21)) WRENCH (4 mm )
18 | 19460 x| 1 A l//?' v =21)) WRENCH (5 mm )
19 | 25649C I E KA/ —45HH SCREW DRIVER COMPLETE
2318124 k| 1 SOUNIN— MACHINE COVER
24 110947 k| 1 RITEY F THREAD UNWINDER COMP.
2518125 k| 1 HEL OILER
26 111193 k| 1 iH OIL
27140163 x| 1 BRI (5]7) HEAD REST (SHORT)
28 | 34795 *[x| 2 a—7—%IF7 (A) RUBBER CUSHION (A)
29 | 36416 *[x| 2 a—7F—%I1 (B) RUBBER CUSHION (B)
30 | 256760 k| 1 MR (F) DRIP PAN COMP.
31| 25676 x| 1 HRIT DRIP PAN
32 | BO81007 | *[*]| 1 Aoy 0-RING
33 | B140518 | *| x| 1 HIE DRAIN SCREW
34 | 25672 k| 1 REFTaxe KNEE LIFTER LEVER BASE
35 | 18065 *[x| 2 | REIFTO3XELERLE SCREW M5X0.8 L=14.0
36 | 25671 k| 1 BREIFT3 KNEE LIFTER LEVER
37119403 *[x]| 1 BREIFTaERL HINGE SCREW 1/4X28 L=6.9
38 | 25674 k| 1 EHEE JOINT CONNECTING ROD
39 | 256717 x| 1 oaA b JOINT
40 1 11412 *| x| 2 | BEEFTY R NUT M6X1
41 | 24681 *[x| 2 aArvbFry b NUT 1/4X28
42123309 *[x| 1 vad v hEE SPRING WASHER 1/4
43 | 25673 x| 1 vaAq v hER KNEE LIFTER CRANK
44 1 28058 *[x| 1 vaqr MERBIERLC SCREW M6X1 L=12.0
45 1 36425-A | x[*]| 1 BREFTO K/L/R/SHAFT LIFTING ARM
46 | 37313 k| 1 BREFTILE SCREW SM5/16X18 L=16
47 ] 34800 *[x| 1 BRLEITR L/ SPRING
48 11713 *|x( 2 | flR+¥LC SCREW SM15/64X28 1=30.0
49 1101520 *| x| 2 | FIERFY bk NUT SM15/64X28
50 | 34802 k| 1 R LTS 1L O &R RETAINING RING
51134798 x| 1 R LT % KNEE LIFTER ROCK SHAFT
52 | 34191 k| 1 REITFIZHF KNEE LIFTER ROCK SHAFT HUB
93 | 37313 ¥k 2 | REFIEZOFLEDHRL SCREW 5/16X18 L=16.0
54 137314 k| 1 RR L 173 THH KNEE LIFTER ROCK LEVER
55 1 37318C x| k| 1 RET/N\y b () KNEE LIFTER KNEE PLATE COMP.
56 | 25664 k| 1 REITERRE Y KNEE LIFTER CONNECTING PIN
57131204 *[x| 1 EULT “E” RING
58 1 70751 k| 1 Oy FT > | NHS6T JOINT
59 | 25665 x| 1 BREITEVIERL KNEE LIFTER CONNECTING PIN SCREW
60 | 11430 k| 1 EYE KNOB
61 | 40976 k| 1 B E VIRFF/AT SPRING
62 | 6035 k| 1 EREE VRFF/ARLE SCREW  SM3/32X56  L=2.7
63 | 25666 k| 1 9917w o1k SCREW M4X0. 7 L=6.0
64 | 31206 I E Iy 01kFy b NUT M4XO0. 7
65 | 31208 *[x| 2 | REIFT3LE1ESPW SPRING WASHER
66 | 4135 x| x| 2 |RETFTIXELEFTYH NUT M5XO0. 8
67| 16287 *[x| 2 | REIFTOLXELEN WASHER
68 | 36426 I EI A% WASHER 0. 1

_30_




/& dm 2
ACCESSORIES 2




fTiEm2

ACCESSORIES 2

HaES 7 f =F:)
No | PARTS No § § QTY P DESCRIPTION
T [40112C [*[*| 1 | RILFP—F (7 BELT GUARD COWP.
3128138  |[*|*| 2 | R FrH=F (A) DAL SCREW  MeX1  L=10.0
4 110599 |[*[*| 2 |EdDRLTY L v— WASHER
6 |28138 |*[*| 2 | RN FrH=F (B) DAL SCREW  M6X1  L=10.0
7 110599 |[x|x| 2 |iEHdBR LTV v— WASHER
8 137288 |[*|*| 2 | R FrH=—F (B) EERL SCREW  M4X0.7  L=5.0
10 [ 37288 |x|*| 3 | R FH—F (C) LkHRL SCREW  M4X0.7  L=5.0
12 | 15081 x|x| 2 |RJLFH—F (D) KRl WOOD SCREW
1311142 |x|x| 2 |KhLITviv— WASHER
14 (11830 |x|x| 1 | R rH—F (D) Y38l THUMB SCREW
15140112 |*[*| 1 | R FH=F GB) BELT GUARD COMP.

_32_




"1S00 VY1X3 LV 37aVIIVAY J¥V S3DNVH L2/ 11

W/ L) £ e XHEHPIGC—£O0,2/1-|

P74 |

1S00 VY1X3 LV NOILdO / EARXENEE *

* %

90-L€601 OM-€9001 OM-L¥001 L 1-0¢¢0v L1-0120¥ 26101 0¢6¢01 26201 11-0£9G¢ L6l | .¥/¢
90-L€601 OM-€9001 oM-9%001 01-0¢¢ov 01-01¢cov 16101 016201 16201 01-0£95¢ |66l | .8/S
70-L£601 OM-¢9001 OM-G¥001 80-0¢¢0v 80-01¢0¥ 68101 068¢01 68201 80-0L9G¢ [ LTl |.2/1
¢0-L€601 OM-19001 OM-¥¥001 90-0¢¢0v 90-01¢0v L8101 0L8¢01 18201 90-0£9G¢ G6 |.8/¢
¢0-L€601 OM-19001 OM-€¥001 G0-0¢¢0v G0-01¢0v 98101 098¢01 98201 G0-0£9G¢ 6L [.91/G
10-LE601 OM-19001 OM-¢¥001 ¥0-0¢¢0v 70-01¢0¥ G101 068¢01 G8¢01 ¥0-0£96¢ AR A
10-LE601 OM-09001 OM-¢¥001 ¢0-0¢¢0y ¢0-01¢0v €8101 0€8¢01 €8¢01 ¢0-0£9G¢ 8V [.91/¢
10-LE601 OM-09001 OM-1¥001 10-0¢¢0v 10-0120% 28101 0¢8¢01 28201 10-0£96¢ z¢ |.8/1
(IH91Y) (1437 1004 ¥3SSF™d| (3L3TdWOD) 1§ 1004 ¥3ISSF¥d| ILI W09 ww | youl
ayvno ¥3oNi4 | FLF1dWOD 3AITS a8 | FL371dW0D QIS a3d pod @334 J1V1d 1YONHL ONILAIT ONTLVHEIA|WVYTO F10FINT 371S T9NvH
(B¥) BPOEk (B%) BPOCk
RENEN1ad4 (B) () %E (B) (YE Wiz Y4 Y b Y b Wiz g2z
&> )
€—198¢-NMS'1 S1dvd 39n¥H 40 319vV1

Eo—L

_33_



1S00 VHIXd LV NOIldO

/ EAEIEE *

90-L€601 IV-€9001 aV-L¥001 I 1-6G20¥ I 1-8G20¥ Y1-¢6101 IV-¢6¢01 Y1-¢6¢01 11-019G¢ L6 | .7/€ |*
¥0-L€601 a¥-29001 QY-6¥001 80-6G¢0Y 80-8G¢01 Y1-68101 QV-68¢01 Y1-68¢01 80-0L9GC | L¢L |.¢/L |*
¢0-LE€601 av-19001 QV-v¥001 90-65¢0v 90-8G¢0¥ V1-L8101 IV-L8¢01 V1-L8¢01 90-0L95¢ G'6 |.8/¢
¢0-LE60! avY-19001 AV-€¥001 G0-6G¢0v G0-84¢0¥ ¥1-98101 IV-98¢01 ¥1-98¢01 G0-0L95¢ 6L |.91/G|*
10-L€601 a¥Y-19001 AV-¢¥001 ¥0-6G¢0Y ¥0-8G¢0v Y1-G8101 a¥-G8¢01 ¥1-G8¢01 ¥0-0L9G¢ AR AN
(IH9TY) (1437 1004 ¥3SSFud| (IL31dWOD) i 1004 ¥3ISSIYd|[ 3ILITdWOD ww- f youl
ayvno y3onNi4 |3L31dW0D 3AI1S 39| 3137dW0D 3dI71S d3d pod 334 J1V1d LYOYHL ONI LI ONILVHEIA[dAVTD F1033AN[ 371S IBNVYD
(B%) MOtk (B%) ROk
RENENad4 (B) (&) %y (B) (YH HE Wiz p4:: a7 Y dfch Y b Wiz 2045
»

V1-C-198¢-NMST

S1yvd 49nv9 40 F19vL

EC—L

_34_









SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.p./

tAO—3IL %A EH

T273-0018 FEE MBI HRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(EREX)
Parts No. PB47080 (0320)
Rev. 2.1



